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Before Test After .Test

Overburden Pressure: 3.1 e+004 pSf Water Content,. % 27.64 28.68

Preconsolidation Pressure: 5e+004 psf Dry Unit Weight, pef 96.23 97.29

Compression Index: 0.233 Saturation, " 95.79 101.91

Diameter: 2.499 in IHeight: 0.9959 in Void Retio 0.80 0.78

LL: 65 IPL: 25 IPI: 40 IGS: 2.78

Location: 2174UDR UD-26

Tested By: 8M

Test Date: 3/11/08

"Project No.: 6468071777

Checked By: JW

Depth: 445-446'

Elevation: N/A

Cr= 0.038
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Project: Exelon Texes COL Victori Locatio~: 2174UDR UD-26 Project No.: 6468071777

Boring No.: 2174UDR Tested By: 8M Checked By: JW ~

~~~~~~.~,:...I Sample No.: UD-26 Test Date: 3/11/08 Depth: 445-446'

Test No.: 8441 Sample Type': Undisturbed Elevation: N/A

~.,.it Description: Pole Yellow and Light Gray Fat CLAY (CH) Cr= 0.038

Remarks: ASTM 0 2435-04 Calculated Saturation Result Not Considered Reliable

Wed, 02-APR-2008 14:53:23

Volume 3, Rev. 0 - 7/10/08 Page 1978 of 2371 DCN# EXE805



CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test

Overburden Pressure: 3. 1e+004 psf Water Content. % 27.64 28.68

Preconsolidction Pressure: 5e+004 psf Dry Unit Weight. pef 96.23 97.29

Compression Index: 0.233 Saturation, % 95.79 101.91

Diameter: 2.499 in IHeight: 0.9959 in Void Ratio 0.80 0.78

LL: 65 IPL: 25 IPI: 40 t GS: 2.78

Project: Exelon Texas COL Victori Location: 2174UDR UD-26 Project No.: 6468071777

Boring No.: 2174UDR Tested By: 8M Checked By: JW

.- Sample No.: UD-26 Test Date: 3/1 1/08 Depth: 445-446'

Test No.: 8441 Sample Type: Undisturbed Elevation: NjA

Description: Pale Yellow and Light Gray Fat CLAY (CH) Cr= 0.038

Remarks: ASTM 0 2435-04 Calculated Saturation Result Not Considered Reliable

Wed, 02-APR-200B 14:53:12

Volume 3, Rev. 0 - 7/10/08 Page 1979 of 2371 DCN# EXE805



CONSOLIDATION TEST DATA
SUMMARY REPORT
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~J1.~1I Test No.: 8441 Sample Type: Undisturbed Elevation: N/A
t' . ~ .
•~' <::.:"': Description: Pole Yellow and Light Gray Fat CLAY (CH) Cr= 0.038

Remarks: ASTM 0 2435-04 Calculated Saturation Result Not Considered Reliable
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test

Overburden Pressure: 3.3ge+004 psf Water Content, % 20.20 19.42

Preconsolidotion Pressure: 4.11 e+004 psf Dry Unit Weight, pef 109.6 112.

Compression Index: o. 149 Saturation. ~ 99.35 101.59

Diameter: 2.5 in t Height: 1.003 in Void Ratio 0.56 0.52

LL: 60 IPL: 17 IPI: 43 IGS: 2.73

Location: 2174UDR UD-27

Tested By: 8M

Test Date: 3/11/08

Project No.: 6466071777

Checked By: JW ~

Depth: 490-492.5'

Elevation: N/~ ~ (J

Cr= 0.037
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SUMMARY REPORT
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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CONSOLIDATION TEST DATA.
SUMMARY REPORT
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- :It!~ Description: Pole Yellow and Light Gray Fat CLAY (CH) Cr= 0.037

Remarks: ASTM 0 2435-04 Calculated Saturation Result Not Considered Reliable
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Preconsolidotion Pressure: 8600 pst Dry Unit Weight. pef 111 . 122.7

Compression Index: 0.143 Saturation, % 80.73 100.76

Diameter: 2.498 in IHeight: 0.9995 in Void Ratio 0.55 0.40

LL: 33 IPL: 16 IPI: 17 IGS: 2.75

Project: Exelon Texas COL Victoril~Location: 2182UD UD-6 Project No.: 6468071777

Boring No.: 2182UD Tested By: HJ Checked By: JW
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Remarks: CONSOLIDATION TEST REPORT By ASTM 0 2435-04

Depth: 37-38.5'

Elevation: N/A

Cr= 0.022
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test

Overburden Pressure: 4700 psf Water Content. % 16.05 14.65

Preconsolidation Pressure: 8600 psf Dry Unit Weight, pef 111 . 122.7

Compression Index: 0.143 Saturation, % 80.73 100.76

Diameter: 2.498 in IHeight: 0.9995 in Void Ratio 0.55 0.40

LL: 33 IPL: 16 IPI: 17 IGS: 2.75

Project: Exelon Texas COL Victor; PLacation: 2182UD UD-6 Project No.: 6468071777

Boring No.: 2182UD Tested By: HJ
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lil~;i;;~~"(.;£,~;,:~'j~,~,::,:,""'7.\cI>;""""~,;/.~,: ..M,,~:; DeSCription: Light Gray Sandy Lean CLAY (el)

Remarks: CONSOLIDATION TEST REPORT By ASTM 0 2435-04

Checked By: JW ~ ( ~
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